SPYKER WORKSHO”

VERSION 1 ° E

1X-2 MINI SNOW SLOWER

Designed by Moo Spyker (Ryan Butler)



1X-2 MINI SNOW BSLOWER KIT

INTRODUCTION

Thank you for your purchase of your very own 3d printed snow blower!
This machine can be a lot of fun but always keep in mind how dangerous it is.

' NEVER stick your hands inside the machine while it is still plugged in. UNPLUG IT!
® DO NOT aim the shoot towards anyone while in operation.

Please use common sense when operating this machine, treat it like you would a full sized snow blower!
Spyker Workshop is not responsible for any harm caused from the use of this machine.

You can follow along with this instruction manual on our YouTube video build series.
Find the video here: www.youtube.com/user/thegreatestmoo

See OPERATION and ELECTRONICS on the next page for setup and blower use.

SOME OF THE ITEMS REQUIRED

See the HARDWARE page at the back of this manual to see all the hardware
you need to complete the assembly of this kit.

You also need the following:
- Dremel + Disk (To grind/cut some parts)
- Metal Saw (To cut some parts)
- Grease (For worm gear drive)
- Threadlock (For set screws, removeable type)
- Common household tools (Philips screw driver, pliers, wrench, etc.)
- Sandpaper / File (Some parts may require additional work to fit together properly)

ELECTRONICS
- 6 channel radio or more
- Servo modified for continuous rotation (You must modify the servo)
- Servo for lifting blower up and down
- 540, 550 or 775 Sized brushed motor (Or brushless)
- Speed controller

MOUNT
- Mounting system (For Kyosho Blizzard purchase mount kits separately)
- Design your own mounting system to connect to other RC vehicles

New 1X-2 Auger

MANUAL WORKFLOW

W . STEP N 2
This instruction manual has an easy to END PLATES + SKID SHOES \
follow format on each page. v \j:/) ®

e n -
Under each step lists all the hardware ——— “anania(a) \
needed for the current step. @ 5
sy

Most steps have an order to follow — = """ -
12 3, et b
Make sure you read all the text on each \3

step so you don't miss anything! =

J Start off by drilling out all your parts
@ using the DRILL GUIDE on the back.

If you get stuck on any part during the build you can email me at spyker.sales@hotmail.com for assistance, have fun!

SPYKER WORKSHOP



1X-2 MINI SNOW BSLOWER KIT

OrPERATION

HOW TO USE YOUR SLOWER

Adjust the angle of the blower for best performance.

Best used in cold temperatures below 30F (20F is ideal). Continually adjust depending on ground contour.
High humidity will effect the blowers performance (Wet snow). Z

Blower too low
Not enough traction

You should place your snow blower outside in the cold several
minutes before using it to let it adjust to the temperature.
This will help prevent snow from sticking to the machine!

If your machine clogs up, power the machine off and clear the
blockage carefully.

Use the included
Safety Hook
to clear clogs!

Adjust the skid shoes for uneven surfaces
to prevent getting hung up on the ground

Blower too high
Riding up / missing snow

NEVER stick your hands inside the machine
@ while it is still plugged in. UNPLUG IT

The slipper clutch is Lift the blower up to turn and maneuver the machine.

designed to help prevent
major damage to the
machine.

The chute can aim directly behind the machine

when using a 360 degree servo. The blower can handle up to 6 inches

Take apart the belt cover of fresh powdered snow

to adjust the tension.

6

Tighten = More powerful / Risk of damage
Loosen = Less chance of damage

ELECTRONICS =sout

BASIC SETUPRP SERVO
(Aiming spout

up and down) I_I:LI I_I:LI

This is a basic setup for RC Snowcats like the Kyosho Blizzard SR/FR.
The same can be applied to any RC vehicle you fit the blower on. — |
LIFTING CHUTE
RECIEVER SERVO SERVO
When using multiple ESC’s (Electronic Speed Controls), (Requires at least (Tilting up (Modify to
use only one BEC (Battery Elimination Circuit). 6 channels) snow blower) 360 degree)
The ESC that has the highest BEC amp output is the one you use.
. Remove the RED wire from the others. \ ™ I
-
‘ SLOWER
SATTERY (Extra long wires to reach blower)[ MOTOR ]:I
(Recommend high mah for long run times) (540/550/775 size)
pe ; Brushed or Brushless
(Wire multiple
batterigs in|parallel ESC
for best runtimes) (For blower motor)
Optional: o~ LEFT
2ND SBATTERY [[moTor[E=
(2x 5000mah 2s Lipo can give you 40 minutes runtime!) — -— N (Snowcat)
VOLTAGE ﬂ — g~ RIGHT
METER e |: MOTOR
(Wire to battery) p — (Snowcat)
ESC x2

(2x ESC for snowcats OR 1x ESC + Steering for trucks)

SPYKER WORKSHOP



STERP 1 Start by drilling out all printed parts using the DRILL GUIDE page. 1X-2 MINI SNOW SLOWER KIT
Next use the CUTTING / DRILLING GUIDE page. ‘

STE”P 2

S0DY / SCRAPER SAR #x12 Pan (28) #4x38 Fat (12)

§ Dont put
® screws

in these
holes yet

#4 x 1/2” Pan

(sheet metal screws)

#4 x 3/8” Flat

(sheet metal screws)

SPYKER WORKSHOP



STEP 3 M M 1X-2 MINI SNOW BSLOWER KIT

LIGHT SAR OR NO LIGHT SAR #2X¥Pan(€)  #x12'Pan (4)
(Sold separate)

#2 x 3/8" Pan

(sheet metal screws)

#4 x 1/2” Pan

(sheet metal screws)

Smooth side

STE”P 4

AUGER LEFT / RIGHT
(Right side shown)

M3 Fender Washer (183)

#6 Fender Washer (2)

#4x3/4” Pan (20) M3 x 16mm Pan (10) @

M3 Locknut (10) e

Align auger

Screw on blades

Rotate 2 (middle first)

hex each
auger

#6 Fender Washer

e
a

Stretch blades,
screw on

Keep brass
tube inside

1

Attach augers
to brass tube

SPYKER WORKSHOP



STEP 5 1X-2 MINI SNOW BLOWER KIT

PREPARE WORM DRIVE

M6 x 75mm

Hex Standoff Counter
tighten nut

to lock in place

R

3D Printed Part

M6 Washer  Bearing

M6 Washer

Bearing

Worm

M6 x 400mm

M6 Washer Bearing

M6 Washer Metal Spacer

Bearing #4x1/2" Pan (2) #4 x 3/4” Pan (2)

Nylon Plastic Worm Gear

STE”P © 1

TRANSMISSION / AUGERS Assemble

transmission
cover

Prepare locknuts

A

Put locknut on

% i Remove locknut

/2

(&

Flip around

©

Locknut
6 Nylon WSt

a4

Install Augers

3

Counter
tighten locknuts

M6 Flang®

' ThlS aCtS

Sli Clutch
ipper Clutcl Uger Shou,d b "Pper Clutch
ard to spin p,
Y hand

Counter tighten
nuts to lock
in place

N\ M :
\“\oﬁ 6 Spring Washers

\;\6

o\ M6 Flange Locknut
\ﬁ;&‘!\0 9 M6 Nut

SPYKER WORKSHOP



1X-2 MINI SNOW BLOWER KIT

j #2x3/8"Pan (2)  #4x1/2" Pan (8)

M3 Fender Washer (4)

STE”P 7

INSTALL AUGER

#4x3/4"Pan (2) #4 % 3/8" Flat (3)

#2x3/8"

#4 x 3/8” Flat Pan_@

#4 x 3/4” Pan

=3
#4 x 3/8” Flat

STE”L 8

IMPELLER DRIVE

#4x1/2 Pan (5)

1

Prepare Driveshaft

Counter
tighten nut
to lock in place

C

M6 Washer
#4 x 1/2” Pan

Bearing

Counter
tighten nut

Counter
tighten nut
to lock in place

3

Slipper Clutch
(Adjust tension)

M6 Flange
M6 Nylon Locknut
Washer

M6 Nylon
Washer

a4

Attach to body
(With impeller)

< A</ M6 Nylon

Q" 6 Flange Waszer 80T Drive Pulley ' Do notuse
) Bearing  Locknut (6mm Bore) @ Set screw

M6 Nut This acts as a slipper clutch

@ Impeller should be hard to spin by hand

#4 x 1/2” Pan

SPYKER WORKSHOP



Recommended Motors:
STEP 9 Brushed Brushless
10-15k RPM MAX 1000KV MAX
MOTOR MOUNT PLATE | 775 (10-15k RPM) Lower = Safer
(CNC Aluminum Upgrade © R 3D Printed) 540/550 (35T, 45T, 55T) RPM = V * KV
Sold Separate

1X-2 MINI SNOW BLOWER KIT

(45-50mm Diameter MAX)

[ Lots of motor options:
(70-75mm Length MAX)

® . 775 Motor (12V - 24V)

! WARNING !

DO NOT use high RPM motors!
High speed will cause the impeller to explode!
Very Dangerous, not designed for high speeds!

Jj Lots of Pinion options:
® - 16T /20T /30T /40T
Bore size:
- 1/8” (540/550 motors)
- 5mm (775 motors)

M3 x 12mm Pan

(540/550 motors) (E)

M4 x 10mm (E)

#6 Washer (2) (775 motors)

#6x1” Pan (2)

- 540/550 Motor (7.2v-12V)

- Tons of brushless motor sizes
- 35xx up to some 50xx

*Bolt pattern 25mm or 29mm

Must be sensorless motor, it will get wet
(Sensorless can get wet no problem)

A\

| ! Printed spacer

-

STE”~ 10

SELT / MOTOR COVER

| Only adjust belt tension
® after Belt Cover is on

#4x1/2’ Pan (D)

Adjust belt tension
by loosening screws

Belt should be tight
but not TOO tight...

a4

Install motor
cover

#4x 1/2” Pan Install belt cover

#6 x 1" Pan

©

#6x1”Pan (4) #6 Washer (4.)

Install brackets

Belt sizes:
- 280mm will fit most.
- 300mm needed for 40T

1

Install belt

S

fl Don’t forget
® the printed
spacer, if
using printed
motor mount

#6 Washers

Use slot to adjust height on vehicle

SPYKER WORKSHOP

xswies
aitere™
RVEW)



WARNING
STEP 11 Never aim the chute Be Safe!

at people or animals!

1X-2 MINI SNOW BSLOWER KIT
<

#2 x1/2” Pan

#2 x 3/8” Pan

#2x3/8" Pan

#2x1/2" Pan (8)

#4x1/2" Pan (2) @

M3 Locknut (2)

M3 Fender

Washer (4)

|

M3 x 12mm Pan (2)

STE” 12

360 CHUTE / FINISHED!

{ oo

#2x1/2°Pan(10)  #2x3/8" Pan (12)

Connect chute
to snow blower

#4x1/2’Pan (6)  #4x3/4" Pan (2)

Seal the wires here with
@ liquid electrical tape

Loop and solder wires to spring e
(Optional 360)

- Wrap brass wire around
- Pull up through slots
- Twist together, solder
(Optional 360)

S
mmmmmm@a\\ T

th

©Comes
e
SPout sery,q, wire

Assemble springs
(Optional 360)

Install springs
#2 x 3/8” Pan
(Optional 360)
Attach chute servo

(Servo must be modified
for 360 rotation)

Connect everything
together
(Skip the red parts i b

if not using 360 \ ' -

powered chute KIT) \ N -
SPYKER WORKSHOP




HARDWARE

1X-2 MINI SNOW BLOWER KIT

This list contains all the hardware needed to build your snow blower.

Hardware kits for sale at: WWW.SPYKERWORKSHOR.COM

Lots of upgrades also sold, please check them out!

Scale 1:1

I

#2 x 3/8” Pan (20)

M6 Flange Locknut (&)
(Smooth Bottom)

I

#2x1/2’ Pan (20)

¥

#4 x 3/8” Flat (20) ;

#6 Washer (8)

#4x1/2’ Pan (80)

Metal Spacer

#4x3/4” Pan (28)

8mm OD x 6mm ID

#6 Fender Washer (2) T

LAY

#6 x 17 Pan (8)

. O

M3 Fender Washer (36)

LR

|

M3 x 12mm Pan

1M (Module) 20Teeth
Nylon Plastic Worm Gear
6mm Bore (1)

I

M3 x 16mm Pan (12) @

M3 Locknut (14)

M4 x 5mm Set Screw (5)

e

M4 x 10mm Button

1M (Module)

(10) Steel Worm
6mm Bore (1)

See ‘Cutting/Drilling Guide’ page.
(Not to scale)

M6 Nut (4)

M6 x 75mm Fully Threaded Hex Bolt (2)

#2 x 3/8” Pan (12)

— _

Solid Brass Wire 0.032"(0.8mm)(~20AWG) x 3ft (1)

1

Spring 2.5"(60-65mm)L x 0.188"(4-5mm)OD x 0.023"(0.5-0.6mm)wire
Extension Spring (3)

#2x 1/2" Pan (&)

#4x1/2" Pan (2)

360 Powered Chute Upgrade Hardware

VW © ©

M6 Washer (&)
(Thick)

M6 Spring/Wave Washer (14) M6 Nylon Washer (10)

6mm x 13mm x 5mm Bearing (E)
(MR686-2RS)

13mm Hex Standoff
12mm Long
M6 Thread (2)

GT2 16T /20T / 30T Pulley
5mm /3.175mm(1/8”) Bore (1)
(40T Pulley Requires 300mm Belt)

GT2 80T Pulley 6mm Bore (1)

GT2 280mm Belt
(140T) 6mm Wide (1)

Aluminum Bar - 1/2” x 3/32” x 1.5t (1)

M6 x 400mm Threaded Rod (1)

I

Brass Tube 6mm ID 7mm OD x 300mm (‘l)

SPYKER WORKSHOP



COHSIITOM TIDIACS

aulsua)
|v_ [uiz6°1] wwog [uey 2] wwegl
—  [upz 1] wwge [uge] wwie [ugz ] wwegy [uizg 9] wwy
)
[uig] wwgy
| i
[uigz'G1] wwgge _
T| [wee L] wwpg L
22X * aX
; ; * [ugTwwgy
_ [uig-g] wwy) _ S B
(41/wwEOoE peeN) egny sseig | Wwg gO ww/ (WG' L/WWOGH pesN) seg wnuiwnly 2 x g
OpIM WWG~
Ma319s }8s Joj Jods je|} |pwaiqg 1X

|~— [’ 1] wwge —|
(pepealyl Ajing) yjog xeH wws/ X 9N

OpIM WG~
MaJ0s }8s 10} Jods jey jswalq

[uizg 2l wwel |

[ugz GL] wwooy _
poy pepealyl 9N

BIMOTE MONS INIW 2-X1 ACIND DNITTIEC/DNILLIND



1X-2 MINI SNOW BLOWER KIT

!aes R

side P

rPARTS + DRILL GUIDE v1.0

DEILL SIZE KEY Hardware kits sold at:

E : g; gg: grzﬂ)m) www.spykerworkshop.com No Light B, (LR)
D - 1/8” (3.2mm) Drill with the sizes shown to avoid

. - 9/64” (3.6mm) splitting or striping out threads.

L Stick

Lowe' Supp®"

Chute Ring Base

Main Caseé (Rear View)
al

Transfer Case R

Transfer Case L (Thick)
(Thin)

@. O

o Belt Cover Safety Stick Mount Ouny
okid Sho' Bearing Mount

Belt Cover

€= 0

Side I?Iates Belt Cover
Clip Spacer

Mai)
n
Bogy" Cage

Safety Stick

2)

Bearing Mount

' (10)

Auger Clamp

Auger Blade
(L/R)

(4)

Control

Chute 360
Servo Cover

Spout Control Rod (2)

Chute Ring
.10)
Auger (L/R) (5 of each)

Chute Servo Cover  Chute Servo Mount

Servo Cover

Traxxas TRX4 Frame Mount

Mounts (L/R) (Many styles)

Traxxas TRX4 Bracket Mount




FRONT / REAR MOUNT

MANUAL FOR KYOSHO BLIZZARD SR/ FR

FRONT HARDWARE LIST DRILL SIZE KEY

. - 3/32”
4-40 x 1/2” Pan (2) % #6 x 1/2” Pan (2) “ H M“Mh..
. - 13/64”
m > (or 7/327)
#6 x 3/4” Pan (2)
m #6 x 17 Pan (2)
f,,-'

=

LN

Rod End (2)
M3 Threaded Rod x 1 1/2” (1)

#4x 1/2” Pan (4)

# (4) 4-40(4) 46 (4)

-

4-40 x 1” Pan #6 x 1/2” Pan hmv

REAR HARDWARE LIST

rN

>

4-40 x 1/2” Pan (2) m e va

#4 x1/2” Pan (20)

x1” Pan (2)
ﬁ #6x 1" P:

#4 x1/2” Flat (2)

S

4-40x 1” Pan #6 washer

Rod End (2)

CONNECT

M3 Threaded Rod x 2 1/4” (1)

Bend linkage included with the Blizzard for FRONT servo to avoid hitting motors

Bend linkage included with the Blizzard for STOCK PLOW x2

P SNOW SLOWER 2
@ @ /n\\ P 7 < Works on the FRONT or REAR mount m
= i
w(2) 4-40(4) #6(4) 4 75 v
V2 FO..
7,
/s
y 7 < H\ e i
== ]
CONNECT BLIZZARD PLOW il /S - i
You can attach the plow on either the FRONT or REAR mount e \ z
™ | s L m
~ < #4 washer 0
Assemble using P 7
parts and hardware / #Lo\_o%scﬁ
from Blizzard / / ,
‘\ Remove ball “ _Ml
3 P I
N i, ©) © ®
I N Weg
/ ® N
/ ._ y Rod w:a goes m m m u E 3 4
Da U & 5=
.. 1 (Not m30<</ S 34 W L L L

NS SPYKER WORKSHOP



F8 \”Q 4-40x 1” Pan

FRONT / REAR MOUNT «wem RS oo =i
onnect
MANUAL FOR KYOSHO BLIZZARD SR / FR Atach inkage Gontretfod
control ro
You need to remove some parts from your Blizzard to install these mounting kits. W/ 4 esher
4-40 x 1/2” Pan

Anything in the way of assembling this kit you should temporarily remove.

-

4-40 locknut
4-40 locknut

HARDWARE list on back page _._%mm_mlﬁhm.macz

from Blizzard

&

Start at F1 for Front Mount (Step 1)

/  Control rod

Start at /=1 for Rear Mount (Step 1) m%m i H_ﬁ | through hole
around motors
(See back page) “ ”w #6 x 1/2” Pan
“Q Assemble swing arm é
§ / “m Connect /
to servo |
Attach |

control rods

Parts from
\ Blizzard

e

\

#6 washer
/

\

#6 x 17 Pan

|

|
|
\
\

\
Fe ' \

Connect \
to frame

Stock Blizzard
lifting servo

4-40 locknut

& .\f washer

Control rod

through hole #4 x1/2” Pan

&y

Kyosho Blizzard SR/ FR

4-40x 1/2” Pan
Yy FE2

g / Screw in
/
~ #4 x 1/2” Pan
Assemble swing arm N @
\ | >
/ #6 Emw:m_‘g
= \
#6 x 1/2” Pan #6 x 1”7 Pan

Attach swing arm

REAR
SPYKER WORKSHOP

- All the screws are the same on both sides of the Blizzard
® (Everything is mirrored)




1X-2 MINI SNOW SLOWER
TRAXXAS TRX-4 MOUNT GUIDE

DRILL SIZE KEY
W - 3/32’
[]-1/8

[]- 9/64”

Traxxas TRX4 Frame Mount

Traxxas TRX4 Bracket Mount

Traxxas Bracket (L/R)

SPYKER WORKSHO”



